FCC PART 15.247
EMI MEASUREMENT AND TEST REPORT

For

EDUP INTERNATIONAL (HK) CO., LTD

RM 1510A, 15/F, HO KING COMM CTR, 2-16 FAYUEN ST, MONGKOK, HONG KONG

FCC ID: ZPHEP-8515

June 28, 2011

This Report Concerns: Equipment Type:
Original Report Wireless Card

Test Engineer:  Jack Liu

Report No.: BST11060085Y-1ER-3

Receive EUT
Date/Test Date:

Reviewed By: Christina wﬁ@ﬁm

Shenzhen BST Technology Co.,Ltd.
3F,Weames Technology Building,

No. 10 Kefa Road,Science Park,

Nanshan District,Shenzhen,Guangdong,China
Tel: 0755-26747751 3

Fax: 0755-26747751 3 ext.826

June 17, 2011/ June 18-27, 2011

Prepared By:

Note: The test report is specially limited to the above company and this particular sample only.
It may not be duplicated without prior written consent of Shenzhen BST Technology Co.,Ltd.
This report must not be used by the client to claim product certification,approval,or
endorsement by NVLAP, NIST or any agency of the US Government.

TABLE OF CONTENTS




EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

10.

11.

GENERAL INFORMATION ..ottt ettt ana e ana s e 4
1.1, RePOItINFOIMALION .......iiiiiiiieieieee bbbt 4
1.2, Measurement UNCEIAINTY .........ccviiueieeriieieseesiesie st se e e st ae e sae e e saeeaesneesneenee e 4
PRODUCT DESCRIPTION ..ottt sttt sttt sne e enes 5
2.1, EUT DESCIIPLION ..c.vveviecteecie ettt ettt te e neeste et esneestaennesnaenreaneens 5
2.2.  Block Diagram of EUT CoNfiguIatioN...........ccooieiiiiiiiiiniiie e 5
2.3, SUPPOIt EQUIPMENT LIST...c.eiiiiiiiiiiieieieesie et 5
S =TSt 0] o [ o] SRS 6
FOC ID LABEL ...t bbb bbbttt bbb b b enes 6
TEST RESULTS SUMMARY ..ottt sttt sttt sneaneas 7
oo ) o= [0 oIS PSR 7
TEST EQUIPMENT USED ....ccooitiiiiiiiieiese sttt sttt s aneas 8
815.247 (1) AND 81.1307 (B) (1), 82.1093 — RF EXPOSURE .........cccoviiiiiieieie e 9
6.1.  Standard APPlICADIE. ... e 9
T - D L L SRS 9
6.3, TESLRESUIL ..o 10
§15.203 - ANTENNA REQUIREMENT ....oooiiiiiiiiiieie sttt 11
7.1, Standard APPlICADIE........ccv o 11
7.2, Antenna Connector CONSIIUCTION.........coiiiiiiieiierie e e 11
§15.207 - CONDUCTED EMISSIONS........coiiieieiese sttt 12
8.1.  Applicable StANdard............ocooiiiiiii s 12
ST =TSt o 0= o U PR 12
8.3.  Conducted Power line EMISSION LIMItS.........ccccvieiiiiiiiieiicie e 12
8.4.  Block Diagram OF TESt SELUD.....ccuiiiiiiiieiieeie et 12
8.5.  Conducted Power Line TeSt RESUIL.........cccoiiiiiiieiiee e 13
815.209, 815.205, §15.247(D) - SPURIOUS EMISSIONS .......ccoooiiiiiiiieiese e 15
0.1, TeSt EQUIPMENT ..ottt et e e e 15
B =TS\ o 0= o (U OSSR STPS 15
0.3, RAMIAIEU TESE SELUPD ...veiveiitieieiie sttt sttt s nb et re e te e e 15
9.4. Radiated EMISSION LIMIL........ccciiiiiiiiiiciie ettt see e reenree s 15
9.5. Radiated Emission TeSt RESUIT ..........ccuviieiiiiicic e 16
815.247(A) (2) — 6DB BANDWIDTH TESTING......ccci ittt 40
10.1.  TeSt EQUIPIMENT ...cviiiieie ittt sttt et e e esae e ste e e be e teeneesneenas 40
10.2.  TESEPIOCEAUIE ....eceieeiie ettt st e et e e st e e be e s se e e nbeesnaeesaeesnbeenree s 40
10.3.  Applicable Standard...........cocoiiiiei e 40
10,4, TSt RESUITIPASS. ...vveuveiiieiieeie ettt ettt b et e st e e e e e nnaeeeeneennes 40
§15.247(B) (3) - MAXIMUM PEAK OUTPUT POWER .......ccccoiiiiiiiiinece e 47
11,1, TeStEQUIPIMENT ..ottt ettt te et e e e et e sn e te e neeneesneenas 47
11,2, TESEPIOCEAUIE . ..ottt ettt et e e st e et e e s b b e e beesneeesaeesnbeenree s 47
11.3.  Applicable Standard...........cocooiiiiii e 47
I 1= B (=TT | SR 48

BST FCC ID REPORT : BST11060085Y-1ER-3 Page 2/68




EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

12.

13.

§15.247(D) — 100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE .......c.cccevveinen. 49
121, TeSt EQUIPMENT ..ottt bbbttt ne bbb nne s 49
I - B o (0 Tor =T [ USSR 49
12.3.  Applicable Standard...........ccoooiiieiiie s 49
12,4, TESERESUIT ...ttt sttt r ettt esbe e nns 49
§15.247(E) - POWER SPECTRAL DENSITY ..oooiiiiii sttt 62
131, TeSt EQUIPIMENT ..ottt bbbttt e bbb benne s 62
T =T B o 0 Tor =T [ OSSR 62
13.3.  Applicable Standard............c.coooviiiiii s 62
134, TESERESUIT ..ottt r e sb et ne e sbe e ens 62

BST FCC ID REPORT : BST11060085Y-1ER-3 Page 3/68




EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

1. GENERAL INFORMATION

1.1. Report information

1.1.1.This report is not a certificate of quality; it only applies to the sample of the specific
product/equipment given at the time of its testing. The results are not used to indicate or imply
that they are application to the similar items. In addition, such results must not be used to
indicate or imply that BST approves recommends or endorses the manufacture, supplier or use
of such product/equipment, or that BST in any way guarantees the later performance of the
product/equipment.

1.1.2.The sample/s mentioned in this report is/are supplied by Applicant, BST therefore
assumes no responsibility for the accuracy of information on the brand name, model number,
origin of manufacture or any information supplied.

Additional copies of the report are available to the Applicant at an additional fee. No third part
can obtain a copy of this report through BST, unless the applicant has authorized BST in
writing to do so.

Test Facility -

The test site used to collect the radiated data is located on the address of
emitel (Shenzhen) Limited

(FCC Registered Test Site Number: 746887) on

Building 2, 171 Meihua Road, Futian District, Shenzhen, 518049 China
The Test Site is constructed and calibrated to meet the FCC requirements.

1.2. Measurement Uncertainty

Available upon request.
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

2. PRODUCT DESCRIPTION

2.1. EUT Description
Applicant
Address
Manufacturer
Address
EUT Description
Trade Name
Modulation
Model Number
Power Supply
Antenna connected

Antenna gain

EDUP INTERNATIONAL (HK) CO., LTD

RM 1510A, 15/F, HO KING COMM CTR, 2-16 FAYUEN ST,
MONGKOK, HONG KONG

Shenzhen EDUP Electronics Technology Co., Ltd

20D Room, Block B, Modern Windows Building, HuaQiang North
Road, FuTian District, Shenzhen, China

Wireless Card

EDUP

802.11b: DSSS

802.11g, n: OFDM

EP-8515, EP-N8508GS, EP-MS8512, EP-N8513, EP-MS8518,
EP-MS8516, EP-9503, EP-2901, EP-8572, EP-6535

DC 5V (Powered by PC)
Reverse Polarity (RP-SMA) Connectors

1.8dBi(2.4GHz)

2.2. Block Diagram of EUT Configuration

AC Mains

(I

Notebook EUT

Figure 1 EUT SETUP
2.3. Support Equipment List

Table 2 Ancillary Equipment

Name Model No SIN Manufacturer ‘9359,
Notebook PP10L X1247 A01 DELL Vv
Router TL-WR841ND 09789401323 TP-LINK 24
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

2.4. Test Conditions

Temperature: 20~25
Relative Humidity: 50~63 %

3. FCCID LABEL

FCC ID: ZPHEP-8515

This device complies with Part 15 of the FCC Rules.Operation is subject to the
following two conditions:1. This device may not cause harmful interference, and
2. This device must accept any interference received,including
interference that may cause undesired operation.

Label Location on EUT

EUT Bottom View/ FCC ID Label Location

=
=
5
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

4. TEST RESULTS SUMMARY

FCC 15 Subpart C,Paragraph 15.247

FCC RULES DESCRIPTION OF TEST RESULT
§15.247 (i)§’2ild;§07 (b) (1), RF Exposure PAss
815.203 Antenna Requirement PAss
815.207 (a) Conducted Emissions PASS
815.247(d) Spurious Emissions at Antenna Port PASS
§15.205 Restricted Bands PAss
§15.209, §15.205, §15.247(d) Spurious Emissions PASS
§15.247 (a)(2) 6 dB Bandwidth PASS
815.247(b)(3) Maximum Peak Output Power PASs
815.247(d) 100kHz Bandwidth of Frequency Band Edge PAss
815.247(e) Power Spectral Density PASS

Modifications

No modification was made.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

5. TEST EQUIPMENT USED

Equipment/Facilities Manufacturer Model Serial no. bate of cal.
Cal. Interval
Cable Resenberger N/A NO.1 Mar 10 2011 1 Year
Cable SCHWARZBECK N/A NO.2 Mar 10 2011 1 Year
Cable SCHWARZBECK N/A NO.3 Mar 10 2011 1 Year
LISN Rohde Schwarz ESH3-7Z5 100305 Mar 10 2011 1 Year
50Q Coaxial Switch ANRITSU CORP MP59B 6200283933 Mar 10 2011 1 Year
EMI Test Receiver Rohde Schwarz ESP13 100180 Oct.11,2010 1 Year
Spectrum Analyzer Rohde Schwarz FSP40 100273 Sep.10,2010 1 Year
Spectrum Analyzer Agilent E4446A US44300459 Sep.10,2010 1 Year
3m Semi-Anechoic Albatross Projects Imx6mx6m N/A Feb.20,2011 1 Year
Chamber
Signal Generator FLUKE PM5418 Y/C LO747012 Feb.20,2011 1 Year
Signal Generator FLUKE PM5418TX LO738007 Feb.20,2011 1 Year
Loop Antenna SCHWARZBECK FMZB1516 113 Jan.30,2011 1 Year
Trilog-Super Broadband Antenna SCHWARZBECK VULB9161 9161-4079 Sep.22,2010 1 Year
Broad-Band Horn SCHWARZBECK BBHA9120D 9120D-564 Sep.22,2010 1 Year
Antenna
Ultra Broadband Antenna Rohde Schwarz HL-562 100110 June.15,2010 1 Year
AMN Rohde Schwarz ESH3-75 100196 Oct.11,2010 1 Year
AMN Rohde Schwarz ESH3-75 100197 Oct.11,2010 1 Year
Pulse Limiter Rohde Schwarz ESH3-Z2 N/A N/A N/A
Power Meter Rohde Schwarz NRVD 100041 Feb.20,2011 1 Year
EMI Test Receiver Rohde Schwarz ESCS30 100003 Feb.20,2011 1 Year
Coaxial Cable with SCHWARZBECK AK9515H 95549 Sep.22,2010 1 Year
N-connectors
Radio Communication Rohde Schwarz CMS 54 846621/024 Feb.20,2011 1 Year
Test Set
Modulation Analyzer Hewlett-Packard 8901B 2303A00362 Feb.20,2011 1 Year
Absorbing clamp Rohde Schwarz MDS-21 N/A Oct.11,2010 1 Year
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

6. §15.247 (1) AND §1.1307 (B) (1), §2.1093 - RF EXPOSURE

6.1. Standard Applicable

According to §15.247 (i) and 81.1307(b)(1), systems operating under the provisions of this
section shall be operated in a manner that ensures that the public is not exposed to radio
frequency energy level in excess of the Commission’s guidelines.

Limits for General Population/Uncontrolled Exposure

Electric Magnetic .
Frequency . ; Power Averaging
Field Field . .
Range Strength Strength Density Time
2 -
(MHz) (V/m) (A/m) (mW/cm?) (minute)
Limits for General Population/Uncontrolled Exposure
0.3-3.0 614 1.63 *(100) 30
3.0-30 824/t 2.19/f *(180/f2) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,0
00 / / 1.0 30

f = frequency in MHz
* = Plane-wave equivalent power density

6.2. Test Data

Prediction of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = PG/4nR?

S: Power density, in mW/cm?

P: Power input to the antenna, in mwW

G: numeric gain of the antenna

R: distance to the center of the antenna, in cm
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

Maximum peak output power at antenna input terminal (dBm): 22.03
Maximum peak output power at antenna input terminal (mW): 159.588
Prediction distance (cm): 20
Prediction frequency (MHz): 2412
Antenna Gain, typical (dBi): 18
Maximum Antenna Gain (numeric): 1.514
Power density at predication frequency and distance
(mW/cm?): 0.048
MPE limit for Occupational exposure at predication frequency 1.0
(mW/cm?):

6.3. Test Result

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled
environment. In order to avoid the possibility of exceeding the FCC radio frequency exposure
limits, Human proximity to the antenna shall not be less than 20cm(8 inches) during normal
operation.
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

7. 815.203 - ANTENNA REQUIREMENT

7.1. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be replaced by the user, but the
user of a standard antenna jack or electrical connector is prohibited. The structure and
application of the EUT were analyzed to determine compliance with section §15.203 of the
rules. 815.203 state that the subject device must meet the following criteria:

a.  Antenna must be permanently attached to the unit.

b.  Antenna must use a unique type of connector to attach to the EUT.

And according to FCC 47 CFR section 15.247 (b), if the transmitting antennas of directional
gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

7.2. Antenna Connector Construction

The antenna type used in this product is Reverse Polarity (RP-SMA) connectors. and it is
considered to meet antenna requirement of FCC. Refer to the product photo.
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

8. §15.207 - CONDUCTED EMISSIONS

8.1. Applicable Standard

The specification used was with the FCC Part 15.207 limits.
8.2. Test Procedure

During the conducted emission test, the EUT was connected to the outlet of the LISN.
Maximizing procedure was performed on the six (6) highest emissions of the EUT.
All data was recorded in the Quasi-peak and average detection mode.

8.3. Conducted Power line Emission Limits

FCC Part 15 Paragraph 15.207 (dBuV)
Frequency Range Class A Class B
(MHz) QP/AV QP/AV
0.15-05 79/66 65-56/56-46
0.5-5.0 73/60 56-46
5.0-3.0 73/60 60-50

Note: In the above table, the tighter limit applies at the band edges.
8.4. Block Diagram of Test Setup

Wertical Reference
Ground Plane

Test receiver
40cm

EUT Peripheral

80cm

LISN

n

N =

Horizontal Reference
Ground Plane
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

8.5. Conducted Power Line Test Result

Pass.

The worst test mode: 802.11g TX 2437MHz

a0

Level (dBuV)

80

so\ | FCC 15-0P
\ FCC 15 AV
|
40 1 4
FI“I % d bj
1N M A A i
20(}) | - : o P WAL M
l. " (b ﬂ I n,.'ﬁ“'" J.-‘ ik | 1!|_|I !l
'.‘k.. il M i, [ K L r‘\‘] fh R
MY 'Hugll'T] iMJ AL !’-ﬁnL I it .r Wy
0 A &l v i ;‘ L | li- I lll||
! | , [
2005 2 5 1 2 5 10 20 30
Frequency (MHz)
Condition:
: EBW:9. 000KH=z VBW:30. 000EHz
Limit Over
Freq Level Line Limit Remark Pol/Phase
MHz ~ dBuV  dbBuV dB
1 0.20 28.50 53,80 -25.30 Average  LINE
2 0.59 13.72 46.00 -32.28 Average  LINE
K 9,25 18,90 650,00 -31.10 Average LINE
d Max  27.13 24.91 650.00 -25.09 Average  LINE
Condition:
: EBW:4. 000EHz VBW:30. 000EH=z
Limit Owver
Freq Level Line Limit Remark Pol/Phase
DEGEES SRR T e 7 RSaR”  SRSaREassESERTaRE Al
| 0.17 36.12 64.90 -28.78 Peak LINE
2 0.26 30.48 6£1.42 -30.94 Peak LINE
3 12,00 30.16 60.00 -29, 84 Peak LINE
4 NMax 29,37 33.63 60.00 -26. 37 Peak LINE
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

gpLevel (dBuv)
80
60\ | FCC 15-0P
“‘\\ FCC 15 AV
|
10— 4
1 ] L
fam f Z . |
R 1300, A
20 |L1' "i .ll'1 g d _I iR I, f“‘jl iI-I,;; | 'i.li r||
H‘"".‘ b .’ﬂgtﬁl W‘ Ty ,llh"lfwﬂﬁ' f'i‘i ! ,mh'd- r s IJ
| I I / TR T T J |
0 fiv ‘-'-x,-[k&.‘f' b
T 5 1 2 5 10 20 30
Frequency (MHz)
Condition:
: REBW:9. 000EHz VBW:30. 000EHzZ
Limit Ower
Freq Lewvel Line Limit Remark Pol/Phase
MHz  dBuV  dBuV dB
| 0.20 28.98 B53.80 —24.82 Average NEUTRAL
2 0.59 13.01 46.00 -32.99 Average NEUTRAL
3 B.82 21,27 50,00 -28.73 Average NEUTRAL
4 Max 28.756 33.25 650.00 -16.75 Average NEUTRAL
Condition:
: RBW:9. 0O00EHz VBW:30. 000EH=z
Limit Ower
Freq Level Line Limit Remark Pol/Phase
T HHz dBuV  dBuv dE SoOS R D R
| 0.20 33.19 £3.80 —-30.61 Peak NEUTRAL
2 T.45 25.20 60.00 —-34. 80 Peak NEUTEAL
3 12.12 28.92 §0.00 -31.08 Peak NEUTFAL
d Max 2B.7Th 38.06 60.00 —-21.94 Peak NEUTRAL
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

9. 8§15.209, §15.205, §15.247(D) - Spurious Emissions

9.1. Test Equipment
Please refer to section 2 this report.
9.2. Test Procedure

The out of band emission tests were performed in the 3-meter chamber test site, using the
setup accordance with the ANSI C63.4-2003. The specification used was the FCC Part
Subpart C limits. The EUT was tested in 3 orthogonal planes.

9.3. Radiated Test Setup

EUT

Antenna

.

Al

Ground

Plane\ 80cm

Antenna Tower

T

1- 4m
Variable

1
= TURN TABLE

Test Receiver

For the accrual test configuration,pleas refer to the related items-photos of Testing.

9.4. Radiated Emission Limit

CARRIER FREQUENCY WILL NOT EXCEEDS 48.0 dBuV/m AT 3M. OUT-OF-BAND
EMISSIONS SHALL NOT EXCEED:

Frequency Distance Field Strength
(MHz) (m) (dBuV/m)
30-88 3 40.0
88-216 3 43.5

216-960 3 46.0
ABOVE 960 3 54.0

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

9.5. Radiated Emission Test Result

Pass.
Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode: 802.11b Channel Low 2412MHz Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MH2) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuV/m) | (dBuV/m)
1 4824 080 3.402 43380 46.782| -27.218 74.000 54.00 PEAK
2 7240.900 9.905 41.490 51.395| -22.605 74.000 54.00 PEAK
3l = 9648.100 13.813 41510 55.323| -18.677 74.000 54.00 PEAK
4 12056.000 18.636 33.820 52455 -21.545 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuV/m)
1| * 9647.940 13.813 32.990 46.803| -7.197 74.000 54.00| AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuvim) | (dBuVim)
1 4824000 5.539 43380 48.919| -25.081 74.000 54.00 PEAK
2 7239.700 9.465 42130 51.596| -22.404 74.000 54.00 PEAK
3l = 9648.100 13.813 39.840 53.653| -20.347 74.000 54.00 PEAK
4 12060.400 17.351 40.400 57.751| -16.249 74.000 54.00 PEAK

BST FCC ID REPORT : BST11060085Y-1ER-3

Page 16/68




EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuVim)
9648.000 13.918 29.270 43.188| -10.812 74.000 54.00| AVERAGE
12057.200 17.357 29.840 47.198|  -6.802 74.000 54.00| AVERAGE

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11b Channel Middle 2437MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBpV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuV/m)
1 4873.960 3.531 42850 46.380| -27620 74.000 54.00 PEAK
2 7311.040 10227 36 690 46917 -27.083 74 000 54 00 PEAK
3 " 9747 880 14220 41.590 55.810{ -18.190 74.000 54.00 PEAK
4 12184.800 18.123 34.170 52292 -21.708 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuV/m)
1| 9748 000 14 220 31510 45730 -8270 74 000 54 00| AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuV/m) | (dBuVim)
1 4873 960 5577 42 820 48397| -25603 74.000 54 00 PEAK
2 7301.000 9.584 37.780 47.365 -26635 74.000 54.00 PEAK
3 9747 880 14.419 41.680 56.009| -17.901 74.000 54.00 PEAK
4|+ 12183 200 17.130 39180 56309 -17 691 74.000 54 00 PEAK
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuv/im) | (dBuV/m)
9747 960 14.420 31.700 46.120| -7.880 74.000 54.00| AVERAGE
12183.400 17.129 26.430 43559 -10.441 74.000 54.00| AVERAGE

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11b Channel High 2462MHz Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBpV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4924 030 3.668 41,670 45338 -28662 74.000 54.00 PEAK
2 7386.040 10.582 40.420 51.002| -22.998 74.000 54.00 PEAK
3 9848.030 14618 37.460 52.078| -21.922 74.000 54.00 PEAK
4l * 12310.050 17.632 35.080 52.712| -21.288 74.000 54.00 PEAK
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4924 050 5.605 42 460 48.065| -25935 74.000 54.00 PEAK
2 7386.050 9.760 41.790 51.550 -22.450 74.000 54.00 PEAK
3 9848.040 14.922 37.090 52012 -21.988 74.000 54.00 PEAK
4l * 12310.050 16.892 35.840 52.732| -21.268 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode: 802.11g Channel Low 2412MHz Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4824.010 3.402 38.440 41842 -32.158 74.000 54.00 PEAK
2| * 7236.020 9.883 43.420 53.303| -20697 74.000 54.00 PEAK
3 9648.000 13.813 37.960 51.773| 22227 74.000 54.00 PEAK
4 12310.030 17 633 34718 52350/ -21.650 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuv/im) (dBuVim) | (dBuVim)
1| = 7240.600 9.904 25.860 35.764| -18.236 74.000 5400 AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4824.000 5.539 38.020 43559 -30.441 74.000 54.00 PEAK
2 7236.000 9.458 39.270 48.728| -25.272 74.000 54.00 PEAK
3 9648.000 13.918 38.050 51.968| -22.032 74.000 54.00 PEAK
40 = 12060.003 17.353 35.320 52672 -21.328 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11g Channel Middle 2437MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBpV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuVim)
1 4874.000 3.531 38.600 42130 -31.870 74.000 54.00 PEAK
2| * 7311.030 10.227 46.280 56.507| -17.493 74.000 54.00 PEAK
3 9748 040 14.220 38230 52 450 -21.550 74.000 54 00 PEAK
4 12185.030 18.121 34329 52450 -21.550 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuV/m) | (dBuVim)
1 - 7310.000 10223 27.550 ITTT3 18227 74.000 54.00) AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuV/m) | (dBuVim)
1 4874.040 5577 39.730 45307 -28693 74.000 54.00 PEAK
2| * 7311.020 9.604 44,550 54.154| -19.846 74.000 54.00 PEAK
3 9748 080 14.420 37.950 52370 -21630 74.000 54 00 PEAK
4 12185.060 17127 34.509 51.636] -22.364 74.000 54.00 PEAK

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuV/m) | (dBuVim)
7309.400 9.601 26.140 35741 -18.259 74.000 54.00| AVERAGE

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11g Channel High 2462MHz Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBpV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4924 030 3.668 38.760 42,428 -31572 74.000 54.00 PEAK
2| * 7386.200 10.582 45 960 56.542| -17.458 74.000 54.00 PEAK
3 9848.040 14618 38.220 52.838| -21.162 74.000 54.00 PEAK
4 12310.050 17.632 34 838 52.470| -21.530 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1| * 7391.200 10.605 26.720 37325 -16.675 74.000 54.00 AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuVim)
1 4924 040 5.605 38.730 44 335 -29. 665 74.000 54.00 PEAK
2] " 7386.050 9.760 45030 54790 -19.210 74000 54.00 PEAK
3 9848.020 14.922 37.930 52852 -21.148 74.000 54.00 PEAK
4 12310.050 16.892 35.958 52.850 -21.150 74.000 54.00 PEAK

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHZ) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuV/m)
7385.420 9.759 27.140 36.899) -17.101 74.000 54.00| AVERAGE

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11n(20M) Channel Low 2412MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVv/m) (dBuVim) | (dBuVim)
1 4824.000 3.402 38.510 41912 -32.088 74.000 54.00 PEAK
2 7236.300 9.885 37.480 47 364 -26.636 74.000 54.00 PEAK
3 9648400 13.815 38.240 52.055 -21.945 74.000 54.00 PEAK
4/ * 12060.050 18.620 33.660 52279 -21.721 74.000 54.00 PEAK
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4824.000 5.539 38.570 44109 -29.897 74.000 54.00 PEAK
2 7212.700 9.413 38.910 48323 -258677 74.000 54.00 PEAK
3 9648.000 13.918 36.450 50.368| -23.632 74.000 54.00 PEAK
40 = 12059.800 17.353 34.560 51.913| -22.087 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode: 802.11n(20M) Channel Mid 2437MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dE) Limit Limit Type
(dBuV/m) (dBuv/im) | (dBuv/m)
1 4874.020 3.531 38.960 42491 -31.509 74.000 54.00 PEAK
2| * 7311.050 10.224 44020 54 245 -19.755 74.000 54.00 PEAK
3 9748 040 14.220 38.040 52260| -21.740 74 000 54.00 PEAK
4 12185.000 18.115 34.235 52.350| -21.650 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dB) Limit Limit Type
(dBuV/m) (dBuVvim) | (dBuV/m)
1| - 7310.000 10.220 27 450 37.670| -16.330 74.000 54.00| AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
{dBuVim) (dBuvim) | (dBuVim)
1 4874.050 5577 38.700 44 277 -29.723 74.000 54.00 PEAK
2 - 7311.050 9.601 43320 52922 -21.078 74.000 54.00 PEAK
3 9748.050 14.420 37670 52.090 -21.910 74.000 54.00 PEAK
4 12185.000 17.121 35.350 52.470| -21.530 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11n(20M) Channel High 2462MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuVv/m) Corr. (dBuVvim) (dBuVv/im) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4924 200 3.668 38.600 42268 -31.732 74.000 54.00 PEAK
2 7386.200 10.582 37.550 48.132| -25.868 74.000 54.00 PEAK
3| * 9847 600 14,615 38.380 52.996| -21.004 74.000 54.00 PEAK
4 12310200 17 631 34 990 52 622| -21378 74.000 54.00 PEAK
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4923 600 5.604 38.900 44 504| -29.496 74.000 54.00 PEAK
2 7386.500 9.761 38.300 48.061| -25.939 74.000 54.00 PEAK
al 9848.000 14.922 37.540 52.461| -21.539 74.000 54.00 PEAK
4 12310400 16.891 35480 52371 -21629 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.: EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode: 802.11n(40M) Channel Low 2422MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4828.000 3412 38.900 42312 -31.688 74.000 54.00 PEAK
2 7268.800 10.033 38.430 48463 -25.537 74.000 54.00 PEAK
3 - 9687 600 13.968 39.430 53.398| -20602 74.000 54.00 PEAK
4 12110.020 18.425 34266 52690 -21.310 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuv/m)
1| = 9755.200 14.250 25.690 39.940 -14.060 74.000 54.00 AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuVim)
1 4844 300 5.557 38.100 43657 -30.343 74.000 54.00 PEAK
2 7265.200 9.515 38.170 47685 -26.315 74.000 54.00 PEAK
3 9685.200 14.106 39.550 53.656| -20.344 74.000 54.00 PEAK
4 12110.030 17261 35.320 52.580| -21.420 74.000 54.00 PEAK

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuV/m)
1| = 9755.200 14.455 25.720 40.175| -13.825 74.000 54.00| AVERAGE

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode: 802.11n(40M) Channel Mid 2437MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuVim)
1 4868.000 3.516 39.090 42606 -31.394 74.000 54.00 PEAK
2 7138.000 9.423 39.090 48.513| -25.487 74.000 54.00 PEAK
3 - 9750.000 14.229 39.630 53.859| -20.141 74.000 54.00 PEAK
4 12185.020 18.121 34.749 52870 -21.130 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuV/m)
1| = 5750.000 14229 25760 39.989| -14.011 74.000 54.00| AVERAGE
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuVim) (dBuVim) | (dBuV/m)
1 4876.000 5.579 38.800 44.379| -29.621 74.000 54.00 PEAK
2 7312.000 9.606 37.630 A7 .236| -26.764 74.000 54.00 PEAK
3 - 9763.000 14.492 39.360 53.852| -20.148 74.000 54.00 PEAK
4 12185.000 17.127 35.323 52450 -21.550 74.000 54.00 PEAK
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuv/m) (dBuVim) | (dBuVim)
] - 5750.000 14.430 25.990 40420 -13.580 74.000 54.00 AVERAGE

BST FCC ID REPORT : BST11060085Y-1ER-3
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Date of Test: June 24, 2011 Temperature:  25°C
EUT: Wireless Card Humidity: 52%
Model No.:  EP-8515 Power Supply: DC 5V (Powered by PC)
Test Mode:  802.11n(40M) Channel High 2452MHz  Test Engineer: Jack
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Horizontal
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuV) Level (dB) Limit Limit Type
(dBuv/m) (dBuVim) | (dBuVim)
1 4904 200 3619 38 460 42079 -31921 74.000 54.00 PEAK
2 7356 400 10.442 39 940 50383 -23617 74000 54.00 PEAK
3l - 9807.800 14.460 38.440 52.900| -21.100 74.000 54.00 PEAK
4 12260.030 17.832 34628 52.460| -21.540 74.000 54.00 PEAK
Vertical
Frequency Correct Reading Level Measure Margin Peak Average Detector
(MHz) Factor (dB) (dBuv) Level (dB) Limit Limit Type
(dBuV/m) (dBuVim) | (dBuV/im)
1 4904 200 5590 38 360 43950| -30.050 74.000 54.00 PEAK
2 7356.400 9.689 38.000 47.690| -26.310 74.000 54.00 PEAK
3l 9807.800 14.718 38.270 52.988 -21.012 74.000 54.00 PEAK
4 12260.200 16.988 35.352 52.340( -21.660 74.000 54.00 PEAK

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

Antenna port conducted spurious emissions
802.11b mode:

Low channel
Marker 1 [T11 RBH 100 kHz RF &ttt i0 dB
Ref Lvl 111.91 dBgV VAW 100 kHz
118.7 dBuv 2.36402806 GHz SHT 6.8 = Unit dBuy
118
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110 A 2. 36402906 GHz
w2 [T1] 45 .20 dBuV
77A2.64529058 MHz
100 T TP oy
1.56B33667 GHz
‘-I[‘_Dl 91}p1 dB,H\" T LI L 7]
5.925991968 GHz
IVIEM 1HA
an
70
BO
3
sof— n
Pl
an
18.7
Start 30 MHz 2.647 GHz~ Stop 26.5 GHz
Middle channel
Marker 1 [T1] RBW 100 kHz RF Attt 10 dB
Ref Lvl 112,26 dBuv VAW 100 kHz
118.7 dBuv 2.41707415 GHz SHT 6.8 s Unit dBuy
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11,748 Offset *1(0T1] 112 .16 dbp‘l‘-
1 41707415 GH
110 2 2 Shz
vz (IT1] 48.p9 deuy
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Start 30 MHz 2.647 GHzs Stop 26.5 GHz
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EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

® Marker 1 [T11 REK 100 kHz RF Attt i0 dB
Ref Lvl 112.11 dBuv VBK 100 kHz
118.7 dBuv 2.41707415 BHz SHT 6.8 & Unit dBuv
118
11.7,[8 Offsgt 1 [T1) 112,11 dBuv| g
1101 ) 2.41707415 GHz
w2 ([T1] 45 _FE dBuv
TH2.64529058 MHz
100) VI LT} ait 15 oS
1.62138277 GHz
SU—DI 92411 dBuy T 5353 OnEY
3. 265681162 GHz
IVIEM 1HA
A0
70l
B0
4
XL
L7
sof—
“ WWWMWWMW
an)
18.7
Start 30 MHz 2.647 GHz~ Stop 26.5 GHz

802.11g mode:
Low channel

Harker 1 [T1] RBW 100 kH=z RF Attt 10 dB
@Rel‘ Lvl 107.87 dBuv ¥BM 100 kHz
118.7 dBgV 2.41707415 GHz SWT 6.8 5 Unit dB v
118,
11.7 {5 Offset LINIagY 10707 deu| g
110l 1 2. 4170815 GHz
i w2 |IT11 43.00 dBuv
TH2 .BAR29058 MH=
100 23T AP R By
1.56B33R67 GHz
an Tal0T1] Af . JGA dBuV
| 01 B7|B7 dBuV 3PS I—FHr
IVIEH 1HA
a0
70|
B0
50| 3 5
2
) U TH_ " WMMM1WWUWWMMW
40| Lt e
N
18.7

Start 30 MHz 2.647 GHz~ Stop 26.5 GBHz
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EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

Middle channel
Marker 1 [T1] RBM 100 kHz RF Attt 10 dB
Ref Lvl 107.44 dBuV VBW 100 kHz
118.7 dBuv 2.41707415 GHz SHT 5.8 & Unit dBuv
116
11.7 HB Of foet 1 (rT11 107.fa4 dBuV| gy
110 s 2, 41707415 GHz
1 w211 43.01 dBuv
7A2 64529058 MHz
100 B I B o AT ET ey
1.62138277 GHz
an| Va [[T1) 45 B9 dBuv
|- D1 B7L44 dBuY| Q49 7EEET CH
IVIEMW 1HA
an
70)
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4
50 3
2
I , PYSPONTY SRR NPT PP AT BRI I PR
AU FATTEN
3o
18.7
Start 30 MHz 2.647 GHzs Stop 26.5 GHz
High channel
@ Marker 1 [T1] REW 100 kHz RF att 10 diB
Ref Lwvl 107,33 dBuv VBH 100 kHz
118.7 dBuY 2.47012024 BHz SHT 6.8 = Unit dBuv
118
11.7 {6 Offset *1(0T1) 107.p3 nn,uv-
110 s 2.47012024 GHz
] w2 IT1] 42 P27 dBuv
B25.69130277 MHz
100) LER IR 47 P dfpy
1.62138277 BHz
a0l V4 [[T1] 51.46 dBuV
D1 8733 dBuv 3 JESHINED GHo
IVIEMW 1HA
Ay
70l
&0
’ 4
50 3 Y
2 "v"\,J‘\J.L-u
WLJ WWWWWW i AN
40
30|
18. 7
Start 30 HHz 2.647 GHz» Stop 26.5 GHz
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802.11n (20M) mode:

Low channel
Marker 1 [T11] RBEKH 100 kHz RF Aftt 1D dB
Ref Lvl 104,74 dBuv VBM 100 kHz
118.7 dBuv 2.41707415 GHz ST 6.8 s Unit dB v
118
11.7 HB Of Fsget ¥1([T1] 104 |74 uapv-
110 2.41707415 GHz
1 w2 IT1] 42 .83 dBV
TA2.64529058 MHz
100 S AT EE SR
1.56B833667 GCHz
anl ¥4 |[T1] 4523 dBuV
3.21278653 GHz
HOA-EM L 74 dBuv 1Ha
an|
70l
&0
50 3 x
5 i
v 1 LI FTPR PP E APy LN SN NIRRT T
4[:*“?.” gt
el
187
Start 30 MHz 2.547 GBHz~ Stop 26.5 GBHz
Middle channel
Marker 1 [T1] REW 100 kHz RF &ttt 10 dB
Ref Lvl 105.01 digv VBM 100 kHz
118.7 dBuv 2.41707415 GHz ST 6.8 & Untt BV
118
11.7 {5 OffFsget v(IT1] 105.01 dts;.w-
110) 2.41707415 GHz
1 w2 |[T1] A1 B2 dBuv
772 .64529058 MHz
100 T Ao oY
1.62138R277 GHz
al Ya|lT1] 45 4 dBuy
’ 3.21276E53 GHz
HOVEERGL 01 dBuV 1he
an
70|
B0
4
50 =
2 WW M’JWMMLMMAMW
40
a0
18.7
Start 30 MHz 2.647 GHz~ Stop 26.5 GHz
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High channel

@ Marker 1 [T11 RBW 100 kHz  RF Att 10 «R
Ref Lvl 104,24 dBuv VBW 100 kHz
118.7 dBuv 2.47012024 GHz SWT 6.0 s Unit B v
115,
11.7 {8 Of fagt Y1 [IT1] 104 24 rll'i,u.‘a'-
" 2. 470120024 GHz
i 2Tl 41.83 dBuy
772.64529058 MHz
100 V3Tt 4372 dBuy
1.62138277 GHz
al ¥4 [[T1] 52.[11 dBuy
3. 26081162 GHz
HOOLE 24 dBuv 1HA
A
70
B0
4
50 T
5 3
le WMWMWWWM
30
18. 4
Start 30 MHz 2.647 GHzs Stop 26.5 GHz
802.11n (40M) mode:
Low channel
Marker 1 [T1] RBW 100 kHz  RF Att 10 dB
Ref Lvl 101,72 dBuvy VA 100 kHz
118.7 dBuv 2.41707415 GHz SUT 6.8 = Unit dB v
118
11.7 {5 Offset MRINER 101,72 dBuv|
110 2.41707415 GHz
20T 42 .31 dBuV
1 1.56833667 GHz
100 3HH A7 2 oty
3.21276653 GHz
a0 va |[T1] 43 [75 dBuv
’ &.6E6076152 GHz
IVIEH 1HA
an_m Bij72 dbuy|
70
BO|
50| 3
4
2
T T.; TN VWY NE AN VR YRR ) THRR S T
A0t i
a0
18.7
Start 30 MHz 2.647 GHz~ Stop 26.5 BHz
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Middle channel
Marker 1 [T1] RBH 100 kHz RF &t 10 dB
Ref Lvl 102,51 dfuy VAW 100 kHz
118.7 dBuv 2.41707415 GHz ST 6.8 = Unit dBuv
118
11.7 {8 Ot fsgt *1(rT1) 102.51 dB;r.\l'-
1100 2.41707415 GHz
. w2 (r11) 42 .16 dBuv
Y 1.62138277 GHz
100 e Ao E T oaEY
3.212765653 GH=z
aal V4 |[T11] 44 F7 digV
5.6607E(152 GHz
1VIEH 1HA
D1 82|51 dBuv
a0
70)
B0
3
50
4
2
MWWMWWMNW
40 p
El
18.7
Start 30 HHz 2.647 GHzs Stop 26.5 GHz
High channel
® Harker 1 [T11 REH 100 kHz RF Attt i0 dB
Ref Lvl 102.08 dBuv VBH 100 kHz
118.7 dBuv 2.41707415 GHz SWT 6.8 s Unit dB v
118
11.7 p8 Offset v1(0T1) 102.pe drs,u.v-
010 2.41707415 GHz
w2 |[T1] 44 13 dBuy
] 1.621308077 GHz
100) VI |[Tt} a1 1 dEpy
3.265B8 1162 GHz
anl va[[T1] 44 .F9 dBuv
6.60771543 GHz
IVIEM 1HA
n['_Dl 82408 dBuy|
70)
&0
3
50 i
2
40
an|
18. 7
Start 30 MHz 2.647 BHz~ Stop 26.5 GHz
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gbhw NP

10. §15.247(A) (2) - 6DB BANDWIDTH TESTING

10.1. Test Equipment
Please refer to Section 4 this report.

10.2.Test Procedure

Set EUT in the transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
spectrum analyzer.

Set the spectrum analyzer as RBW=100KHz,VBW=RBW,Span=50MHz,Sweep=auto.

Mark the peak frequency and -6dB(upper and lower)frequency.

Repeat until all the rest channels are investigated.

10.3.Applicable Standard

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

10.4.Test Result:Pass.

Please refer to the following tables

Channel 6dB ..
Frequency D(al\t/labR;te Bandwidth z‘klszl; Result
(MHz2) P (kH2)
802.11b Mode
2412 1 12424 500 Pass
2437 1 12424 500 Pass
2462 1 12424 500 Pass
802.11g Mode
2412 6 16833 500 Pass
2437 6 16833 500 Pass
2462 6 16833 500 Pass
802.11n (20M) Mode
2412 1 18036 500 Pass
2437 1 18036 500 Pass
2462 1 18036 500 Pass
802.11n (40M) Mode
2412 6 36673 500 Pass
2437 6 36673 500 Pass
2462 6 36673 500 Pass
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802.11b Mode:

Low Channel
Delta 1 [T1] RBH 100 kHz RF Attt 20 dB
Ref Lwl -0.23 dB VEK 100 kHz
128.7 dBuv 12.424843970 MHz SHT 12.5 ms Unit dBuV
126,
11.7 HEB Of Fagt
120
yioR 111l 48 dBul T m—
. A
5 45 1 7
|——D2 [105. 45 HBuV 'ﬁ, “
100
an|
an| [
ED»M*‘M M~y
=11
40
28.7
Center 2.412 GHz 5 MHz- Span 50 MHz

Middle Channel

belta 1 [T1] REM 100 kHz  RF att 20 dB
Ref Lwvl -0.11 dB VBH 100 kHz
128.7 dBuv 12. 42484370 MHz SHT 12.5 ms Unit B v
128
11.7 g8 Offsgt
120
yiobR1 11105 dBgy - SR
L 0o [io05.05 pRuv 1AM “'ﬂ-’ﬁ
100 A
IVIEW
a0,
an|
) JJJ \"‘Nu
" ud'u!ﬂ" 1“.‘%\*
]
H[]WAAAM’A’ Ml-\.lj:“
50
40)
23,7
Center 2.437Y GHz 5 MHz .~ Span 50 MH=z

1HA

1M
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High Channel

Delta 1 [T1] RBEW 100 kHz RF Attt 20 dB
Ref Lvl 0.79 dB VBH 100 kHz
128.7 dBuv 12. 42484870 MHz SUT 12.5 ms unit dB v
1 11.7 @B Off t
. =1
||
120
01 111,16 dBuy
110
UJWM*.]
|—D2 |105. 16 HBuV. %
od f N
IVIEH /H j\ 1HA
a0
70 NJ \«M.

50

40

G0 F‘;’{" M‘Mr

Center 2.462 GHz 9 MHzr

802.11g Mode:

Span 50 MHz

Low Channel
Delta 1 [T1] RBEW 100 kHz RF Attt 20 dB
Ref Lwvl -1.896 dB& VYEH 100 kHz
128.7 dBuV 16.B3366733 MHz SUT 12.5 ms Unit dB
126,
11.7 HB Of Fagt
1200
1![]_[” 07.43 dB
107. 4 uld
r’uMMJ»-']MMH\l
o2 1101 .43 By { , !
IVIEH ] k
a0
an / \
" "y
60| nn-'JIA'w’* b,
T
S0
A0
28.7
Center 2.412 GHz 5 MHz~ Span 50 MHz

1A
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Delta 1 [T1]

Ref Lwl
128.7 dBuv
128

Middle Channel

RBK 100 kHz
VBH 100 kHz
SHT 12.5 ms

-2.15 dB
16.83366733 MHz

RF Attt 20 dB

Unit dB uv

11.7 g8 Offsg

120

110

01 107

.08 dBul

———>02 101.08

HB Y .

100

IVIEM

30

ao

/0

1HA

Bl ™

50

40

28.7

Center 2.437 GHz

Ref Lwl
128.7 dBuV
128

5 MHz~

High Channel
-2.76 dB VBH 100 kH=z
LB33BE73I3 MHz SHT 12.5 ms

Span 50 MHz

Unit dB v

1.7

-

B Of fog

120

110

HO1 104.2 dBuV

——D2 101.2 dpuv

100
1VIEH

I i e

1HA

an|

a0

70 !

GO}

50

40

Center 2.462 GHz

5 MHz»

Span 50 MHz
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802.11n (20M) Mode:

Low Channel
Delta 1 [T1] RBH 100 kHz RF Attt 20 dB
Het Ll =-2.24 dBb VB 100 kHz
128.7 dBuv 16.03607214 MHz SUT  12.5 m= Unit dBuV
126 11.7 HE OF fadt
. S
[ |
1200
110
D1 1D5.61 dBuy %
100 e
1HA

0 =g 1
IVIEH * l
a0

. / \

70|
60) Ay MM_L :
o R AT i
al
40
8.7
Center 2.412 GHz 5 MHz» Span 50 HHz

Middle Channel

Delta 1 [T1] RBEK 100 kHz RF Attt 20 dB

Ref Lvl -3.36 dB WVEBH 100 kHz

128.7 dBuV 18.03607214 MHz SWT 12.5 ms Unit i wy
128

11.7 {8 Offsgt

120
110

H01 105,27 dBgy 5 i.]
100 B2 \a 27 dppv

IVIEH
a0
an

) A
LW e

S0

40

28.7

Center 2.437 GHz 3 MHz~

Span 50 MHz

1HA
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High Channel

Delta 1 [T1] REH 100 kHz RF ALt 20 dB
Ref Lwvl -3.03 di VHK 100 kHz
128.7 dBuv 18.03607214 MHz SWT 12.5 ms Unit dB Y
=8 11.7 B Offogt
. =1 3
|
120
110
FO1 105,46 dSuy 7 | A ey
100 B EHS Aoy i H
IVIEM ? l 1HA
a0
an
Pt R
50
40
8.7
Center 2.462 GHz 5 MHz~ Span 50 MHz
802.11n (40M) Mode:
Low Channel
Dalta 1 [T1] REBW 100 kHz RF Attt 20 de
Hetft Lwl 2.94 dB YBK 100 kHz
128.7 dBuv 36.67334569 tMHz SWT 25 ms Unit dB v
124 11.7 HB Of Fagt
. et 3
.
1200
110
1DD—ﬂl 1024.51 dBup ﬁn~mﬂgud PP
iT[FR-? 96.51 dpuv ly‘l 1HA

90

an|

0

B0

a0

41

28.7

Canter 2.422 GHz

10 MHz~

Span 100 MHz
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Middle Channel

Delta 1 [T1] RBH 100 kHz RF &ttt 20 dB
Ref Lwl 3.594 dB VBH 100 kHz
128.7 dBuV J6.67334669 MH=z SHT 25 ms Uit dBuv
128 11.7 g8 Offset
. S
|
120
110
F11 102.67 dBuy
100 A TR, lu..ll-l.l'ln“’i MWJ..%
TP P5-67 dp—t L 114
30
an|

i \

B "'l.,ﬂ-

50

40

28.7

Center 2.437 GHz 10 MHz«~

High Channel

Span 100 MHz

Delta 1 [T1] RBH 100 kH=z RF Attt 20 4B
Ref Lwvl 1.91 d8 VAW 100 kHz
128.7 dBv JE.67334669 HMHz SHT 23 ms Unit dEuy
128 11.7 HE Offset
. 58
||
120
110
HD1 103.02 dB
100 . Y, T IEE (TR T e
o 87.02 dpay |
IVIEH 1HA
S0
A J
. | HM
60| i v‘l‘,ﬂﬁr g
M—"-“»"W e ™
50
40
28,7
Center 2.452 GHz 10 MHz- Span 100 HHz
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11. §15.247(B) (3) - Maximum Peak Output Power

11.1. Test Equipment
Please refer to Section 4 this report.
11.2.Test Procedure

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW = 1 MHz.

3. Set VBW=3 MHz.

4. Use sample detector mode if bin width (i.e., span/number of points in spectrum
display) < 0.5 RBW. Otherwise use peak detector mode.

5. Use a video trigger with the trigger level set to enable triggering only on full power
pulses. Transmitter must operate at full control power for entire sweep of every sweep.
If the device transmits continuously, with no off intervals or reduced power intervals,
the trigger may be set to “free run”.

6. Trace average 100 traces in power averaging mode.

7. Compute power by integrating the spectrum across the 26 dB EBW of the signal. The
integration can be performed using the spectrum analyzer’s band power measurement
function with band limits set equal to the EBW band edges or by summing power
levels in each 1 MHz band in linear power terms. The 1 MHz band power levels to

be summed can be obtained by averaging, in linear power terms, power levels in each
frequency bin across the 1 MHz.

11.3.Applicable Standard

According to §15.247(b) (3), for systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance
with the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is operating
at its maximum power control level. Power must be summed across all antennas and antenna elements.
The average must not include any time intervals during which the transmitter is off or is transmitting at a
reduced power level. If multiple modes of operation are possible (e.g., alternative modulation methods),
the maximum conducted output power is the highest total transmit power occurring in any mode.
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11.4. Test Result

Pass
802.11b Mode:
Channel Frequency Data Rate Conducted Power Limit
(MHz) (Mbps) (dBm) (dBm)
Low 2412 1 22.03 30
Mid 2437 1 21.55 30
High 2462 1 21.77 30
802.11g Mode:
Channel Frequency Data Rate Conducted Power Limit
(MH2) (Mbps) (dBm) (dBm)
Low 2412 6 21.92 30
Mid 2437 6 21.53 30
High 2462 6 21.79 30
802.11n (20M) Mode:
Channel Frequency Data Rate Conducted Power Limit
(MH2) (Mbps) (dBm) (dBm)
Low 2412 6.5 19.70 30
Mid 2437 6.5 19.16 30
High 2462 6.5 19.50 30
802.11n (40M) Mode:
Channel Frequency Data Rate Conducted Power Limit
(MHz2) (Mbps) (dBm) (dBm)
Low 2422 13.5 19.09 30
Mid 2437 13.5 18.95 30
High 2452 13.5 19.42 30

BST FCC ID REPORT : BST11060085Y-1ER-3

Page 48/68




EDUP INTERNATIONAL (HK) CO., LTD FCC ID: ZPHEP-8515

12. 815.247(D) — 100 KHZ Bandwidth of Frequency Band Edge

12.1.Test Equipment
Please refer to Section 4 this report.
12.2.Test Procedure

1, Check the calibration of the measuring instrument using either an internal calibrator or a known
signal from an external generator.

2, Position the EUT without connection to measurement instrument. Turn on the EUT and connect
its antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3,Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency

span including 100 kHz bandwidth from band edge.

Note: For Rdstricted Band

RBW=1MHz

VBW=1 MHz

4, Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot
the graph with marking the highest point and edge frequency.
5,Repeat above procedures until all measured frequencies were complete.

12.3.Applicable Standard

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either
an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted
under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be
30 dB instead of 20 dB. Attenuation below the general limits specified in 815.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see
§15.205(c)).

12.4.Test Result

Pass.
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Conducted test

Chain 1
802.11b Mode:

@ *RBW 100 kH= Delta 2 [T1 ]
=*WBW 100 kH= 39.87 4B
Bef Z1.5 dBm *Att 30 dB *SWT 100 ms 14000000000 MH=
[z CTETEET T =3 Harker| L 1L
—41[ 10 dBm
|, 2(400000D00 CGHz= n

LVL

ERN

o bt gt et ‘;-m,ﬁ«j\%j-vw ot IN"“““U“'*NU\A

e Al otd

F-&
Center 2Z_.412 GH=z 1 1H = / Span 100 MH=
@ *RBW 100 kH= Delta 2 [T1 1]
*VEBW 100 kHz 45.84 dB
Bef Z2Z1.5 dEm *htt 30 4B *SWT 100 ms —-20.900000000 MH=z
S UrrEeET T B arker| L TI 1
—47|. 20 dBm
|, Z|-483500p0 GH=
=
I‘Uu"“" M, VL
#
SN
|y (‘ v
f \
- | h
- ru' | RN
|
| -2 | I|I
|
[
° ] UrE
,Muwl’ W "‘-\.Ll 1
N
:_= e |IIJ.I JQJ‘,LM "\'—.R.J‘HJ‘“%H“ I‘H»W- N»H\M'NM“‘WWUM
+—&

b
i

Span 100
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802.11g Mode:

Bef 2Z1.5 dBm *Ltt

100
100

100 m

L

IJ'”'.H

T L i

*REW 100
*VBW 100

*TSWT 100 m

Delta 2 [Tl 1

FEN

LVL

ERN

il WL

F—&
Center 2_412 GHs
Bef 2Z21.5 dBm *ATt
[zo OEEE=ET L B
= |
F-3
| -2 -
an
Pt e i oA
F—€
Center 2.462 GH=

) MH=
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802.11n (20M) Mode:

®

*REW 100
*WBW 100
*htt 320 *SWI 100

dB

- LVL

FBEH

RN s WM*&P“J""JWJ‘L %‘MWJHMMM b Al

II
2]

*REBW 100
*VEW 100

kH=

Delta 2 [Tl 1
kH= 3

7.43 dB

Bef Z1.5 dBm *htt 30 dB *SWT 100 ms —18.700000000 MH=
2 OfTsec I [=1:) Erker| L TL
—43|.75 4dBm
. 2|.483500p0 GH= n

PEH

hAUY _,J"J\.JL,,\-N‘J‘JL\F'”L' N"‘d“-”ﬂw JLHWA“M’W{HJJ-J&;H&

II
2]
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802.11n (40M) Mode:

@ *REW 100 kH=
*VEW 100 kH=

Bef 21.5 dBm *Lhtt 30 4B *S5WT 100 ms
[z ULIEET L =
oo
LVL
=" ) “ﬂww MVM
i~ Y
) | |

=20 f | e

_?"‘I'

‘M’%Jm Ay »h

ﬁ‘!*:‘”"t”"‘“‘“"uwmm :

F-€
Center 2_.422 GH= 1 H= Span 100 MH=
@ *RAW 100 kH=
*VEBW 100 kHz=
Eef 2Z1.5 dBm *htt 320 dB *SWT 100 ms

[z0~ TXIgeT L. 1=

LVL
. R
1o AT =
f 1 *
|
|20 | | |
[ | EEN
|I |
|2 | i

e
1N Wy,
m\:} -UW\IW‘"' }-lf""'l U\W

- Z_48Z2 GH= 10 MH=/ Span 100 MH=
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Radiated test

802.11b_Channel Low_Hor

Frequency | Correct Factor | Reading Level | Measure Level [ Margin Limit Detector Type

{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2310.000 31.658 24.839 56.496 -17.504 74.000 PEAK
2 2385400 32.014 27.252 59.266 -14.734 74.000 PEAK
3 2390.000 32.036 27.229 59.265 -14.735 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type

{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2310.000 31.658 13.709 45366 -8.634 54.000 AVERAGE
2 2385.400 32.014 14.948 46.962 -7.038 54.000 AVERAGE
3 2387.080 32.022 16.258 48.280 -5.720 54.000 AVERAGE
4 2390.000 32.036 15.692 47.728 -6.272 54.000 AVERAGE

802.11b_Channel Low_Ver

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit  |Detector Type

(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuVim)
1 2310.000 28.738 30.271 59.008 -14.992 74.000 PEAK
2 2386.100 28.482 32668 61.150 -12.850 74.000 PEAK
3 2390.000 28.470 32.101 60.571 -13.429 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type

{(MHz) (dB) (dBuv) (dBuVim) (dB) (dBuVim)
1 2310.000 28.738 17.483 46.220 -7.780 54.000 AVERAGE
2 2320.020 28.699 19.829 48.528 -5.472 54.000 AVERAGE
3 2390.000 28.470 20.368 48.838 -5.162 54.000 AVERAGE
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802.11b_Channel High_Hor

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuV/m)
2483.500 32.480 27.352 59.832 -14.168 74.000 PEAK
2500.000 32.557 26412 58.970 -15.030 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuVim)
2483.500 32.480 15.409 47.889 -6.111 54.000 AVERAGE
2500.000 32.557 14.895 47.453 -6.547 54.000 AVERAGE
802.11b_Channel High_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) {dBuV) (dBuV/m) (dB) (dBuVim)
2483.500 28.156 26.097 54.252 -19.748 74.000 PEAK
2500.000 28.142 25999 54141 -19.859 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBUV) (dBuVim) (dB) (dBuVim)
2483.500 28.156 14.653 42.808 -11.192 54.000 AVERAGE
2500.000 28.142 14.208 42.350 -11.650 54.000 AVERAGE
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802.11g_Channel Low_Hor

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVv/m) (dB) (dBuVim)
2310.000 31.658 23.553 55.210 -18.790 74.000 PEAK
2350.000 32.036 29149 61.185 -12.815 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) {dBuV) (dBuV/m) (dB) {dBuVim)
2310.000 31.658 13.584 45.241 -8.759 54.000 AVERAGE
2360.200 31.891 16.082 47.973 -6.027 54.000 AVERAGE
23590.000 32.036 16.079 48.115 -5.885 54.000 AVERAGE
802.11g_Channel Low_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2310.000 28.738 24.804 53.541 -20.459 74.000 PEAK
2389.040 28473 28.574 57.047 -16.953 74.000 PEAK
2390.000 28.470 27.628 56.098 -17.902 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuv/m) (dB) (dBuVim)
2310.000 28.738 13.271 42.008 -11.992 54.000 AVERAGE
2389.040 28473 14.395 42 868 -11.132 54.000 AVERAGE
2350.000 28.470 14.820 43.290 -10.710 54.000 AVERAGE
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802.11g_Channel High_Hor

Frequency | Correct Factor | Reading Level | Measure Level [ Margin Limit Detector Type
{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2483.500 32.480 31.658 64.138 -9.862 74.000 PEAK
2500.000 32.557 25605 58163 -15.837 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVim) (dB) (dBuVim)
2483.500 32480 15949 48429 -5.571 54000 AVERAGE
2500.000 32.557 14.314 46.872 -7.128 54.000 AVERAGE
802.11g_Channel High_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVIm) (dB) (dBuV/m)
2483.500 28156 30.785 58.940 -15.060 74.000 PEAK
2500.000 28.142 25495 53.637 -20.363 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuvim)
2483.500 28.156 19111 43 266 -10.734 54.000 AVERAGE
2500.000 25.142 13.854 41.996 -12.004 54.000 AVERAGE
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802.11n (20M)_Channel Low_Hor

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit  |Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuVim)
2310.000 31.658 24.065 55.722 -18.278 74.000 PEAK
2390.000 32.036 35.865 67.901 -6.099 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2390.000 32.036 18.961 50.997 -3.003 54.000 AVERAGE
802.11n (20M) Channel Low_Ver
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit  |Detector Type
{MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuVim)
2310.000 28.738 24191 52.928 -21.072 74.000 PEAK
2350.000 28.470 33.967 62.437 -11.563 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level [ Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVim) (dB) (dBuVim)
2310.000 28.738 13.212 41.949 -12.051 54.000 AVERAGE
2390.000 28.470 17.495 45.965 -8.035 54.000 AVERAGE
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802.11n (20M)_Channel High_Hor

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuVim)
2483.500 32.480 35215 67 695 -6.305 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
{(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuV/m)
2483500 32.480 17.933 50413 -3.587 54.000 AVERAGE
802.11n(20M)_Channel High_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuVim)
2483500 28156 35.206 53.361 -10.639 74.000 PEAK
2500.000 28.142 24 454 52.596 -21.404 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2483.500 28.156 17.536 45691 -8.309 54.000 AVERAGE
2500.000 28.142 11.864 40.006 -13.994 54.000 AVERAGE
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802.11n (40M)_Channel Low_Hor

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2310.000 31.658 24735 96.412 -17.588 74.000 PEAK
2386.100 32.017 34.669 66.686 -7.314 74.000 PEAK
2390.000 32.036 32.164 64.200 -9.800 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit  |Detector Type
{MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
2310.000 31.658 13.708 45.365 -8.635 54.000 AVERAGE
2390.000 32.036 18.453 50.489 -3.511 54.000 AVERAGE
802.11n (40M)_Channel Low_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
2310.000 28.738 25.250 53.987 -20.013 74.000 PEAK
2386.100 28.482 32.914 61.396 -12.604 74.000 PEAK
2390.000 28.470 31.791 60.261 -13.739 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit |Detector Type
{MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
2310.000 28.738 13.340 42.077 -11.923 54.000 AVERAGE
2386.100 28.482 16.970 45.452 -8.548 54.000 AVERAGE
2350.000 28.470 18.143 46613 -7.387 54.000 AVERAGE
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802.11n (40M)_Channel High_Hor
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit |Detector Type
(MHz) (dB) (dBuV) (dBuv/m) (dB) (dBuVim)
1 2483.500 32.480 34.937 67417 -6.583 74.000 PEAK
21 = 2487 400 32.499 37.107 69.606 -4.394 74.000 PEAK
3 2500.000 32.557 29.895 62.453 -11.547 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2483.500 32.480 17.741 50.221 -3.779 54.000 AVERAGH
21 " 2484 200 32483 17.845 50.328 -3.672 54.000 AVERAGH
3 2500.000 32557 13.991 46.549 -7.451 54.000 AVERAGH
802.11n(40M)_Channel High_Ver
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuv/m) (dB) (dBuVvim)
1 2483.500 28.156 30.303 58.458 -15.542 74.000 PEAK
2 2484800 28150 32.521 60.671 -13.329 74.000 PEAK
3 2500.000 28.142 25160 53.302 -20.698 74.000 PEAK
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuv/m) (dB) (dBuVim)
1l = 2483500 28.156 16.690 44 845 -9.1585 54.000 AVERAGE
2 2484800 28150 16.555 44705 -9.295 54.000 AVERAGE
3 2500.000 28.142 13.621 41.763 -12.237 54.000 AVERAGE
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13. 815.247(E) - Power Spectral Density

13.1. Test Equipment
Please refer to Section 4 this report.

13.2.Test Procedure

1,Set EUT in the transmitting mode.

2,Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.

3,Set the spectrum analyzer as RBW=3KHz,VBW=10KHz,Span=1.5MHz,Sweep=500S.
4,Record the max.reading

5, Repeat the above procedure until the measurements for all frequencies are completed.

13.3.Applicable Standard

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission. This power spectral density shall be determined in
accordance with the provisions of paragraph (b) of this section. The same method of
determining the conducted output power shall be used to determine the power spectral density.

13.4.Test Result

PASS
Channel Frequency Data Rate PSD Limit RESULT
(MHz) (Mbps) (dBm/3kHz) (dBm/3kHZ)
802.11b Mode
2412 1 -8.91 8 Compliant
2437 1 -9.33 8 Compliant
2462 1 -10.22 8 Compliant
802.11g Mode
2412 6 -13.63 8 Compliant
2437 6 -14.30 8 Compliant
2462 6 -13.52 8 Compliant
802.11n (20M) Mode
2412 6 -17.58 8 Compliant
2437 6 -16.58 8 Compliant
2462 6 -16.97 8 Compliant
802.11n (40M) Mode
2412 6 -18.87 8 Compliant
2437 6 -19.60 8 Compliant
2462 6 -19.55 8 Compliant

BST FCC ID REPORT : BST11060085Y-1ER-3 Page 62/68




EDUP INTERNATIONAL (HK) CO., LTD

FCC ID: ZPHEP-8515

802.11b Mode:
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802.11n (20M) Mode:
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Middle Channel
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